Y
-
II||I I| p—
Sl
=
1=
£ W
Assembling parts / EnemenTtw : Characteristics
A - Castors A - Konenua CBoucTBa Ha mogena
B - Base B - basa - Max
C - Gas lift C - la308 aMOpTHCHLOP (| 120kgs
D - Rim D - Wait6a oV d D
i |

E - Gas lift cover

F - Permanent contact

G - Plastic cover

H - Seat

| - Back

J - Atmrest

K - Screw M6x12

L - Screw M6x40

M - Main screw M8x35
N - Main screw M8x18

E - MNBL, maHLwOH

F - MepmaHeHT KOHTaKT
G -MBL enemeHT

H - Cepanka

| - Obneranka

J - MoanakbTHUK

K - BUHT M6x12

L - BuHT M6x40

M - MmaeeH BuHT M8x35
N - MaeeH BuHT M8x18

| A
[ ——
= ©
HSe)) /485,620 ww
aﬁ}ﬁ:ﬁ)} 0-23°
=

Assembling parts / pcs./
EnemeHTn / 6p. /

c o e

ASSEMBLING INSTRUCTION : COMFORT

MHCTPYKLUMUA 3A MOHTAX : KOM®OPT

Assembling of position JK,Lis
only for amrest type models

MoHTHpaHeTo Ha noanuma J, K, L

b

Ce M3MeINHABa CaMo 3a Modeni ¢ Noanakb THAL M.

R m 1
loToBO Usgenue




